samranis. FCC RF Test Report

Report No. :FG461101I
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Report No. :FG461101I

N25(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 188250 GHz Video B 62000 kHz' Span 40 Mz,
ms (1001 pts)

Oooupied Bandwidh
Total Power

N25(20M)_CP-OFDM_64
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Sweep 1.27 ms (1001 pts)
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Ocaiped W

KEYSIGHT ot P n Aen 408 Free fn
=

‘Scale/Div 10.0 B

SVideo B 620,00 kHz'

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895

Page Number

1 A3-11 of 31



samranis. FCC RF Test Report

Report No. :FG461101I

N25(25M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 188250 GHz ideo BW 910,00 kHz" Span 50 MHz
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

N25(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068 Fras Run
o

[Center 188250 GHz Video BW 810,00 kHz' Span 50 MHz|
Sweep 1.00 ms (1001 pts)

N25(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N25(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
u\ RF Adten: 40 68 Frea Run

‘Scale/Div 10.0 B

SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895
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samranis. FCC RF Test Report

Report No. :FG461101I

N25(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 188250 GHz ideo BW 910,00 kHz" Span 60 MHz
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh
Total Power

N25(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068 Fras Run
o

[Center 188250 GHz Video BW 810,00 kHz' Span 60 Mz,
Sweep 1.00 ms (1001 pts)

N25(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N25(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot P n Aen 408 Free fn
=

‘Scale/Div 10.0 B

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. :FG461101I

N25(35M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 1.1000 MHz' Span 70 MHz|
Sweep 1.00 ms (1001 pts)

N25(35M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068 Fras Run
o

#Video BW 1.1000 MHz' Span 70 MHz|
Sweep 1.00 ms (1001 pts)

Specirum Anlyzer
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KEYSIGHT ot oF
-

‘Scale/Div 10.0 B

N25(35M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

#Video BW 1.1000 MHz"

Total Paver

Span 70 MHz|
Sweep 1,00 ms (1001 pis)

N25(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

Freg Run

#Video BW 1.1000 MHz"

Total Paver

Span 70 MHz|
Sweep 1,00 ms (1001 pis)
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samranis. FCC RF Test Report

Report No. :FG461101I

N25(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 1.3000 MHz' Span 81 MHz|
Sweep 1.00 ms (1001 pts)

N25(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 1.3000 MHz' Span 81 MHz|
Sweep 1.00 ms (1001 pts)

Specirum Anlyzer
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KEYSIGHT ot oF
-

‘Scale/Div 10.0 B

N25(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

#Video BW 1.3000 MHz"

Total Paver

Span B0 MHz|
Sweep 1,00 ms (1001 pis)

N25(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

Freg Run

#Video BW 1.3000 MHz"

Total Paver

Span B0 MHz|
Sweep 1,00 ms (1001 pis)
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samranis. FCC RF Test Report Report No. :FG461101l

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
25 15 5 370500 1852.5 OFDM 1@0 see graph
BPSK

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS

25 15 5 370500 1852.5 OFDM 1@0 see graph ---

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS

25 15 5 376500 1882.5 OFDM 1@0 see graph ---

25 15 5 376500 1882.5 OFDM 1@0 see graph PASS

25 15 5 376500 1882.5 OFDM 1@0 see graph ---

25 15 5 376500 1882.5 OFDM 1@0 see graph PASS

25 15 5 382500 1912.5 OFDM 1@0 see graph

25 15 5 382500 1912.5 OFDM 1@0 see graph PASS

25 15 5 382500 1912.5 OFDM 1@0 see graph ---

25 15 5 382500 1912.5 OFDM 1@0 see graph PASS

25 15 20 372000 1860.0 OFDM 1@0 see graph ---

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS

25 15 20 372000 1860.0 OFDM 1@0 see graph ---

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS

25 15 20 376500 1882.5 OFDM 1@0 see graph ---

25 15 20 376500 1882.5 OFDM 1@0 see graph PASS

25 15 20 376500 1882.5 OFDM 1@0 see graph ---

25 15 20 376500 1882.5 OFDM 1@0 see graph PASS

Sporton International Inc. (ShenZhen) Page Number 1 A3-16 of 31
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samranis. FCC RF Test Report Report No. :FG461101l

25 15 20 381000 1905.0 OFDM 1@0 see graph ---

25 15 20 381000 1905.0 OFDM 1@0 see graph PASS

25 15 20 381000 1905.0 OFDM 1@0 see graph ---

25 15 20 381000 1905.0 OFDM 1@0 see graph PASS

25 15 40 374000 1870.0 OFDM 1@0 see graph ---

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS

25 15 40 374000 1870.0 OFDM 1@0 see graph

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS

25 15 40 376500 1882.5 OFDM 1@0 see graph

25 15 40 376500 1882.5 OFDM 1@0 see graph PASS

25 15 40 376500 1882.5 OFDM 1@0 see graph

25 15 40 376500 1882.5 OFDM 1@0 see graph PASS

25 15 40 379000 1895.0 OFDM 1@0 see graph ---

25 15 40 379000 1895.0 OFDM 1@0 see graph PASS

25 15 40 379000 1895.0 OFDM 1@0 see graph ---

25 15 40 379000 1895.0 OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report

Report No. :FG461101I

N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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samranis. FCC RF Test Report Report No. :FG461101l
N25(5M) DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH
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samranis. FCC RF Test Report

Report No. :FG461101I

N25(20M)_DFT-s-
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samranis. FCC RF Test Report

Report No. :FG461101I

N25(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH
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samranis. FCC RF Test Report Report No. :FG461101l

N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH
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samranis. FCC RF Test Report Report No. :FG461101l

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS

25 15 5 370500 1852.5 OFDM 25@0 see graph PASS

25 15 5 370500 1852.5 OFDM 25@0 see graph PASS

25 15 5 382500 1912.5 OFDM 1@24 see graph PASS

25 15 5 382500 1912.5 OFDM 1@24 see graph PASS

25 15 5 382500 19125 OFDM 25@0 see graph PASS

25 15 5 382500 19125 OFDM 25@0 see graph PASS

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS

25 15 20 372000 1860.0 OFDM 100@0 see graph PASS

25 15 20 372000 1860.0 OFDM 100@0 see graph PASS

25 15 20 381000 1905.0 OFDM 1@105 see graph PASS

25 15 20 381000 1905.0 OFDM 1@105 see graph PASS

25 15 20 381000 1905.0 OFDM 100@0 see graph PASS

25 15 20 381000 1905.0 OFDM 100@0 see graph PASS

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS

25 15 40 374000 1870.0 OFDM 216@0 see graph PASS

25 15 40 374000 1870.0 OFDM 216@0 see graph PASS

Sporton International Inc. (ShenZhen) Page Number 1 A3-23 of 31
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somoncas. FCC RF Test Report Report No. :FG461101l

DFT-s-

25 15 40 379000 1895.0 OFDM 1@215 see graph PASS
BPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 1@215 see graph PASS
QPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 216@0 see graph PASS
BPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 216@0 see graph PASS
QPSK

Sporton International Inc. (ShenZhen) Page Number 1 A3-24 of 31
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895



samranis. FCC RF Test Report Report No. :FG461101l

N25(5M)_DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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Aten 408 Adten: 40 ¢

Start 1.840 GHz

40 Range Teble

Measure Traoe
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samranis. FCC RF Test Report

Report No. :FG461101I

N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH
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samranis. FCC RF Test Report Report No. :FG461101l

N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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samranis. FCC RF Test Report Report No. :FG461101l

N25(20M)_DFT-s- N25(20M)_DFT-s-
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40 Range Teble

Measure Traoe
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samranis. FCC RF Test Report Report No. :FG461101l
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samranis. FCC RF Test Report

Report No. :FG461101I
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samranis. FCC RF Test Report Report No. :FG461101l

N25(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

AMisn 40 Trg FraaRun  C
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samranis. FCC RF Test Report Report No. :FG461101l

Software Version: 23.06.1602

FR1 N25-SCS 15k(Other PA)

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

25 15 20 376500  1882.5 OFDM 100@0 0.0039 PASS NV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0032 PASS LV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0022 PASS HV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0038 PASS -30°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0069 PASS -20°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0037 PASS -10°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0036 PASS 0C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0034 PASS 10C

25 15 20 376500 1882.5 OFDM 100@0 0.0039 PASS 20C

25 15 20 376500 1882.5 OFDM 100@0 0.0061 PASS 30C

25 15 20 376500 1882.5 OFDM 100@0 0.0062 PASS 40°C

25 15 20 376500 1882.5 OFDM 100@0 0.0040 PASS 50C
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Report No. :FG461101I

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz) (dB)
DFT-s-
25 15 20 376500 1882.5 OFDM PI/2 100@0 3.78 PASS
BPSK
DFT-s-
25 15 20 376500 1882.5 OFDM 100@0 5.23 PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number 1 A4-2 of 29

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2ABZ2-OP23895



samranis. FCC RF Test Report Report No. :FG461101l
N25(20M)_DFT-s-OFDM_PI_2- N25(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF Trg FreaRun [0 Alten 4068 Tig FresRun G
RT oy [Covpng DX 4 Gan Low > 4 Gan Low
Aign: Ao
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samranis. FCC RF Test Report Report No. :FG461101l

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
25 15 5 376500 18825 C%g’g}?"" 25@0 4.4755 5.202
25 15 5 376500 18825 Cfé%';?ﬂ“" 25@0 4.4742 5.016
25 15 5 376500 1882.5 C&%’Z?WM 25@0 4.484 5.061
25 15 5 376500 18825 3‘;’%05/?&" 25@0 4.4843 5.154
25 15 10 376500 18825 CF(’?'S;?M 52@0 9.2598 10.03
25 15 10 376500 18825 Cfé%i?ﬂ"" 52@0 9.2707 9.955
25 15 10 376500 1882.5 C&%’ZRAM 52@0 9.2692 10.01
25 15 10 376500 18825 %Eéogm" 52@0 9.27 9.938
25 15 15 376500 18825 CF(’?'S;?M 79@0 14.119 14.81
25 15 15 376500 18825 Cfé%i?ﬂ"" 79@0 14.123 14.99
25 15 15 376500 1882.5 C&%’ZRAM 79@0 14.096 14.96
25 15 15 376500 1882.5 %Eéogm" 79@0 14.123 15.06
25 15 20 376500 1882.5 CF(ESEEM 106@0 18.803 19.92
25 15 20 376500 1882.5 Cfé%’j_\?ﬂ"" 106@0 18.945 19.86
25 15 20 376500 1882.5 C&%’m"' 106@0 18.901 20.0
25 15 20 376500 18825 %Eéogfl\“ﬂ" 106@0 19.005 19.92
25 15 25 376500 1882.5 CF(ESEEM 133@0 23.727 24.76
25 15 25 376500 1882.5 Cfé%’j_\?ﬂ"" 133@0 23.763 24.98
25 15 25 376500 1882.5 C&%’Z‘fﬂ“" 133@0 23.747 24.79
25 15 25 376500 18825 %Eéogfl\“ﬂ" 133@0 23.805 24.74
25 15 30 376500 18825 CF(’?'SEEM 160@0 28.544 29.54
25 15 30 376500 18825 CE%Z?AM 160@0 28.53 29.62
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samranis. FCC RF Test Report Report No. :FG461101l

25 15 30 376500 18825 G, %’Z?AM 160@0 28.463 29.62
25 15 30 376500 1882.5 %géogml" 160@0 28.527 29.63
25 15 35 376500 1882.5 C%‘Sgg M 1g8@0 33.506 34.87
25 15 35 376500 18825 Oy %’Z‘?AM 188@0 33.568 34.92
25 15 35 376500 18825 G, %’Z?AM 188@0 33.557 34.77
25 15 35 376500 1882.5 %géogml" 188@0 33.588 34.85
25 15 40 376500 1882.5 CF(’?‘S;‘? M 216@0 38.485 39.81
25 15 40 376500 18825 Oy %’;?AM 216@0 38.477 39.95
25 15 40 376500 18825 G, %’Z?AM 216@0 38.473 39.92
25 15 40 376500 1882.5 g';éogm" 216@0 38.554 30.88
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N25(5M)_CP- N25(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Video BW 150,00 kHz" Span 10MHz . 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

N25(5M)_CP-OFDM_64 N25(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

Span 10 MHz|

Center 1882500 GHz Video BW 150,00 kHz" Span 10MHz ter 1.882500 GHz SWideo BW 150.00 kHz"
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver
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N25(10M)_CP- N25(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N25(10M)_CP-OFDM_64 N25(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 40 &8

Scale/Div 10.0 B

Span 20 WHz|

Center 188250 GHz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz"
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N25(15M)_CP- N25(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Center 188250 GHz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N25(15M)_CP-OFDM_64 N25(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

Span 30 MHz|

Center 188250 GHz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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N25(20M)_CP- N25(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 620,00 kHz" Span 40 Mz, . SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Power Total Paver

N25(20M)_CP-OFDM_64 N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408
] ey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, . SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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N25(25M)_CP- N25(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N25(25M)_CP-OFDM_64 N25(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 188250 GHz ideo BW 910,00 kHz" Span 50 MHz, GHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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N25(30M)_CP- N25(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Power 8 Total Pawer

N25(30M)_CP-OFDM_64 N25(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 188250 GHz ideo BW 910,00 kHz" Span 60 MHz, GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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N25(35M)_CP- N25(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N25(35M)_CP-OFDM_64 N25(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408
] ey C

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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